WB-1055

AVANI Welding Booth
WB-1055

AVANI Welding Booth


[image: image42.jpg]CE € on





	Customer:
	

	Customer PO#:
	

	AVANI SO#:
	
	Tested By:
	

	Serial #:
	

	Ship Date / Install Date:
	


TABLE OF CONTENT

4Assembly Label Configuration


6Assembly Procedure


20Assembly Hardware


21Repair Parts List


22Contact Information




Submittal Dimensions (in mm/inches)
[image: image2.png]DONTSOUE | FINDOUTA | @ ‘u Revsons: -
BID SPECIFICATION SHEET: WB-1000 (5’ X 5') WELDING BOOTH

Each 5' x 5' welding booth comes with fully welded steel side walls, back wall and an integrated fume arm bracket.

The front of the wekding booth Is open for a welding curtain.

“The booth will have a rear-working table with a 2" diameter opening for fixtures.

The booth shall be structurally and engineered to support overhead ducting (from 8 - 487) without having to suspend the ducting from
ﬁm any stress on the and Increases lighting and visibity.
WB-1055(5' x 5') BOOTH SPECIFICATIONS

Dimensions: 60" x 60" x 85"

‘Support Structure: 2" x 2" Welded Square Stock

Panel Construction: 12-gauge welded steel wall with 1" welded square stock cross and brading.
Welding Curtaln Supports: (2) welding curtain brackets

Welding Curtain Bar

Fume Arm Bracket: Adjustable and can be mounted on the right or left side.
Adjustable Feet: Adjustable feet for levelling (2" - 5%)

Powder Coated: Avani Safety Blue Standard (custom colors avallable)

- Rear Shelve

Tables with Lazy Susan

Booths can be mounted back-to-back, side-to-side or both options (holes predrilled)
Three Plece Configuration: (1)uckp-u (2) Side Panels.

Welded Nuts: Optional locations for

i3
'WB-1000 OPTIONS o
- Fume Am

- 110V electrical outlet

- Explosion proof lighting g
- J+Hooks

- Welder Shelves

- Ar/Gas Iines able with Lazy Susan ]
- Back draft siotted hood g
- Fixtures £l z
- Oversized fume arm hood L

250
—

smspn
63 e

3 Thie:
| AVANI ENVIRONMENTAL INTL INC. Sales Depertment - Booth WB-1055

95 Cypress Drive: (919) 5702862 S [Sale Draving Hrber:
‘Youngsville, NC 27596 by A‘ 1=25 'WB-5x55





Assembly Procedure
[image: image1.jpg]


1.
[image: image19.jpg]G
avani

environmental®



[image: image3.png]


2. [image: image4.png]



[image: image20.jpg]G
avani

environmental®




3.

[image: image21.jpg]G
avani

environmental®



.

[image: image22.jpg]G
avani

environmental®




[image: image23]      4.
[image: image24.jpg]



    5.

[image: image25.jpg]


[image: image26.jpg]


[image: image27.jpg]


6. 
7. 

[image: image28.jpg]



[image: image29.jpg]


                                      

[image: image30.png]WB-1053
¥
KK
KX
KX
KK

|

FF

1

o
| U | | K
o || 2 | |
=

I g

A MR8

2014.10.13




                                   

8.

[image: image31.jpg]



Take out the number: BS and BL.
· Join BS and BL together with:
	Hardware B

	Part name
	Description
	Photos
	Q’ty
	Grainger

Model #

	Hex Screw
	5/16 x 3/4”
	[image: image5.jpg]



	2
	1YU33

	Flat Washer
	5/16” x OD23 x 2T
	[image: image6.jpg]



	2
	*1JY31


[image: image32.png]



[image: image33.png]


[image: image34.jpg]


[image: image35.png]


[image: image36.jpg]


[image: image37.png]


[image: image38.jpg]e



[image: image39.png]




[image: image40.jpg]-

L
e

N e ”




Take out the number: BP and SP.
· Join BP and SP together with:
	Hardware D

	Part name
	Description
	Photos
	Q’ty
	Grainger

Model #

	Hex Screw
	5/16 x 3”
	[image: image7.jpg]



	2
	1YU39

	Flat Washer
	5/16” x OD23 x 2T
	[image: image8.jpg]



	2
	*1JY31


[image: image41.png]Gt
avani

environmental®







Take out the number: TA and BP and SP.
· Join TA to BP and SP together with:
	Hardware C

	Part name
	Description
	Photos
	Q’ty
	Grainger

Model #

	Hex Screw
	5/16 x 3/4”
	[image: image9.jpg]



	8
	1YU33

	Flat Washer
	5/16” x OD18 x 2T
	[image: image10.jpg]



	8
	*1JY31





Take out the number: HOOK (2) 
· Join HOOK(2) to BP  together with:
	Hardware E

	Part name
	Description
	Photos
	Q’ty
	Grainger

Model #

	Hex Screw
	5/16 x 3/4”
	[image: image11.jpg]



	2
	1YU33

	Flat Washer
	5/16” x OD23 x 2T
	[image: image12.jpg]



	2
	*1JY31





Take out the number: MB and BP.
· Join MB to BP together with:
	Hardware F

	Part name
	Description
	Photos
	Q’ty
	Grainger

Model #

	Hex Screw
	5/16 x 1”
	[image: image13.jpg]



	4
	1YU34

	Flat Washer
	5/16” x OD23 x 2T
	[image: image14.jpg]



	8
	*1JY31

	Nylon Hex Nut
	5/16”
	[image: image15.jpg]5/16"

A

NYLON HEX NUT




	4
	3XTK3






Take out the number: AS.
· Join AS to MB together with:
	Hardware A

	Part name
	Description
	Photos
	Q’ty
	Grainger

Model #

	Hex Screw
	5/16 x 3/4”
	[image: image16.jpg]



	4
	1YU33

	Flat Washer
	5/16” x OD23 x 2T
	[image: image17.jpg]



	4
	*1JY31





Assembly Hardware


Repair Parts List

Repair Parts List for Welding Booth
	Reference Number
	Description
	Part Number
	Quantity

	1
	Back Panel
	A02-01-WB-5x5S-1
	1

	2
	Side Panel
	A02-01-WB-5x5S-2
	2

	3
	Hex Screw 5/16"*3"
	A02-01-WB-5x5S-3
	4

	4
	Flat Washer 5/16"xOD23x2t
	A02-01-WB-5x5S-4
	4

	5
	Adjustable Feet M16*100
	A02-01-WB-5x5S-5
	4

	6
	Hex Nut M16
	A02-01-WB-5x5S-6
	4

	7
	Curtain Bar (long)
	A02-01-WB-5x5S-7
	1

	8
	Phillips Head Sheet Metal Screw 1/4"*3/4"
	A02-01-WB-5x5S-8
	1

	9
	Curtain Bar (short)
	A02-01-WB-5x5S-9
	1

	10
	Hex Screw 5/16"*3/4"
	A02-01-WB-5x5S-10
	2

	11
	Flat Washer 5/16"xOD23x2t
	A02-01-WB-5x5S-11
	2

	12
	TABLE
	A02-01-WB-5x5S-12
	1

	13
	Knob Screw 5/16"*3/4"
	A02-01-WB-5x5S-13
	1

	14
	Hex Screw 5/16"*3/4"
	A02-01-WB-5x5S-14
	8

	15
	Flat Washer 5/16"xOD18x2t
	A02-01-WB-5x5S-15
	8

	16
	Arm Support
	A02-01-WB-5x5S-16
	1

	17
	Hex Screw 5/16"*3/4"
	A02-01-WB-5x5S-17
	4

	18
	Flat Washer 5/16"xOD23x2t
	A02-01-WB-5x5S-18
	4

	19
	HOOK
	A02-01-WB-5x5S-19
	2

	20
	Hex Screw 5/16"*3/4"
	A02-01-WB-5x5S-20
	4

	21
	Flat Washer 5/16"xOD23x2t
	A02-01-WB-5x5S-21
	4


Contact Information

Avani Environmental International Inc.

95 Cypress Drive,

Youngsville, NC 27596

Email: info@avanienvironmental.com
www.avanienvironmental.com
Customer Service: info@avanienvironmental.com
Tel: 919-570-2862 ext.5167

Engineering Service: enginnering@avanienvironmental.com
Tel: 919-570-2862 ext.5162

[image: image18.png]



DO NOT FASTEN BOLTS ON BOOTH BEFORE ADJUSTING WELDING BOOTH FEET TO LEVEL OUT BOOTH WITH GROUND.





DO NOT FASTEN BOLTS ON BOOTH BEFORE ADJUSTING WELDING BOOTH FEET TO LEVEL OUT BOOTH WITH GROUND.





Installations for WB-1055 (booth side to side).





(*) Hardware item at similar spec available locally.








DO NOT TIGHTEN BOLTS ON BOOTH BEFORE ADJUSTING WELDING BOOTH FEET TO LEVEL OUT BOOTH WITH GROUND.





BL





BS





Installations for WB-1055 (booth side to side).





Installations for WB-1055 (booth side to side).





(*) Hardware item at similar spec available locally.








BP





SP





DO NOT TIGHTEN BOLTS ON BOOTH BEFORE ADJUSTING WELDING BOOTH FEET TO LEVEL OUT BOOTH WITH GROUND.





Installations for WB-1055 (booth side to side).





Installations for WB-1055 (booth side to side).





(*) Hardware item at similar spec available locally.








BP





SP





DO NOT TIGHTEN BOLTS ON BOOTH BEFORE ADJUSTING WELDING BOOTH FEET TO LEVEL OUT BOOTH WITH GROUND.





TA





Installations for WB-1055 (booth side to side).





Installations for WB-1055 (booth side to side).





(*) Hardware item at similar spec available locally.








BP





HOOK





BP





DO NOT TIGHTEN BOLTS ON BOOTH BEFORE ADJUSTING WELDING BOOTH FEET TO LEVEL OUT BOOTH WITH GROUND.





Installations for WB-1055 (booth side to side).





Installations for WB-1055 (booth side to side).





(*) Hardware item at similar spec available locally.








MB





BP





DO NOT TIGHTEN BOLTS ON BOOTH BEFORE ADJUSTING WELDING BOOTH FEET TO LEVEL OUT BOOTH WITH GROUND.





Installations for WB-1055 (booth side to side).





Installations for WB-1055 (booth side to side).





(*) Hardware item at similar spec available locally.








AS





MB





DO NOT TIGHTEN BOLTS ON BOOTH BEFORE ADJUSTING WELDING BOOTH FEET TO LEVEL OUT BOOTH WITH GROUND.





Installations for WB-1055 (booth side to side).





DO NOT TIGHTEN BOLTS ON BOOTH BEFORE ADJUSTING WELDING BOOTH FEET TO LEVEL OUT BOOTH WITH GROUND.








Please read and save these instructions. Read carefully before attempting to assemble, install, operate or maintain the product described. Protect yourself and others by observing all safety information. Failure to comply with instructions could result in personal injury and/or property damage! Retain instructions for future reference.
[image: image20.jpg] 
SMT-20141016
19
[image: image19.jpg]

